'ROTARY HAMMER ‘SPLINE’

GASOLINE POWERED
ER-382K




REF [PART NO. |DESCRIPTION QTY |REF |PART NO. |DESCRIPTION ary
1 |2140616 [SCREW 3laa |6750023 |NEEDLE BEARING 1
2 |2900001 |BUSH 3|45 [6100245 |CRANKSHAFT 1
3 [2360006 |FUEL TANK GUARD 1la6 |6100231  |PARALLEL KEY 1
4 |2550001 [STOP SWITCH 1|47 |2320001 |CRANKCASE 1
5 [2920058 |GASOLINE LABEL 1las |2930001 |O-RING 1
6 |2430072 |cLaMP 1|48 |9846004  |BALL BEARING #6004LLB 1
7 |2150002 |AIR CLEANER GUARD 1|50 [9524200 |RETAINING RING R42 1
8 |9550600 {SPRRSENRSHER-MG {10 (11 ul| 13|51 [9512000  |RETAINING RING S20 1
9 |9020616 |[SCREW i | 2|52 |2200002 |CRANKSHAFT GEAR 1
10 [9020418 [SCREW 1|53 |9511400  |RETAINING RING S14 1
11 |2360085 |OVERFLOW PIPE 1|54 |9911210 |NEEDLE BEARING 2
12 2920054 |MODEL NAME LABEL 1|55 |2200001  |DRIVE GEAR 1
13 [2140512 |[SCREW 2|56 |9846201 |BALL BEARING #6201LLB 1
14 |2360003 |FAN CASE COVER 1|57 |9523200 |SNAP RING R32 1
15 [292000« |PLACING INSTRUCTION LABEL 1|58 |29030002 |OIL SEAL 1
16 2830002 |HANDLE (R) 1|58 |2090001  |CLUTCH DRUM 1
17 |9550500 |SPRING WASHER M5 2|60 |6370204  |RUBBER CUSHION 1
18 |9220525 [HEX SOCKET HEAD BOLT M5X25 2|61 |6130465 |TIGHTENING BOLT 1
19 |2360005 |TRIGGER 1|62 |6320151 |HANDLE CLAMP (B) 1
20 |2120001 |THROTTLE WIRE HOLDER 1lea ls290050 |sTEEL BALL 5/16" 3
21 |2060004 |ENGINE 1|64 |6220118 [ADAPTER 1
22 |[2360004 |BUTTON 1|65 |6290055 |STEEL BALL 5/32" 1
23 [9000420 |PHILLIPS PAN SCREW M4X20 166 |6100243  |PARALLEL KEY 2
24 |2830001 |HANDLE (L) 1|67 |6080168 |CYLINDER ASSEMBLY 1
26 [2180001 |SPRING 1/68 [6830999  |SIDE HANDLE ASSEMBLY 1
27 |9405020 |SPRING PIN 1|l6s [6180205 |COIL SPRING 1
28 [2120002 [STOP PIN 1|70 [6320146 |HANDLE CLAMP (A) 1
29 [9000410 |PHILLIPS PAN SCREW M4X10 1|71 |o405018  |SPRING PIN 1
30 [9550800 |SPRING WASHER M8 1|72 |6120142 |SONNECTING ROD PIN 1
31 [2130001 |BOLT 1|73 |9220625 |HEX SOCKET HEAD BOLT M6X25 7
32 |2370001 |HANDLE GRIP . - | . 1|74 .. Je320141. |BARREL- 1
33 [2130002 |HEX SOCKET HEAD BOLT M6X80 2|75 |9914516 |NEEDLE BEARING 1
34 [9220620 |HEX SOCKET HEAD BOLT MEX20 4|76 |6200272 |[BEVEL GEAR 1
35 |2920003 |BRAND MARK LABEL 2|77 |6180214  |[SPRING 1
36 |2050001 |MIDDLE GEAR ASSEMBLY. 1|78 |6220112 |HAMMER 1
37 [9846200 |BALL BEARING #6200LLB 1|79 |es30083 |O-RING 2
38 |2320002  |GEAR CASE 1|80 |6320152  [PisTON 1
39 |e360198 |OIL cAP 1|81 |6080169 |FRONT CAP ASSEMBLY 1
41 |9511200 |RETAINING RING S12 1|82 |2920049  |ENGINE INSTRUCTION LABEL 1
42 [6220121 |CONNECTING ROD PLATE 1|83 |2920061  [FUEL CAUTION LABEL 1
43 [6190142 |CONNECTING ROD 1|84 |2920044  |BAR CORD SEAL 1
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REF |PART NO. |DESCRIPTION . QTY |REF |[PART NO. |DESCRIPTION QTY
1 2380050 |[WIRE & THROTTLE 1j2 . |2380051 CAP 1

™~

REF |PART NO. |DESCRIPTION ) QTY |REF |PART NO. |DESCRIPTION QaTy
1 2141408 |SCREW & WASHER 2|5 2380060 MUFFLER 1
2 2380058 |MUFFLER COVER 116 2380061 MUFFLER GASKET 1
3 9310500 |[NUT 1{7 2140508 SCREW 1
4 2380059 jLOCK WASHER 1|8 2140416 SCREW & WASHER 1
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PART NO.

DESCRIPTION

QTy |[REF [PART NO. [DESCRIPTION ary|] |
1 [2380082 |AIR CLEANER 1|4 |2380054 |CHOKE LABEL 1
2 |2140425 |SCREW & WASHER S |2380055 |AIR CLEANER ELEMENT 1
3 |2380083 [CLEANER COVER 1l6é  [2380057 |{ELEMENT HOLDER 1

REF |[PART NO. |DESCRIPTION QTY |REF |PART NO. |DESCRIPTION QTyY
L 2140412 |SCREW & WASHER 1i8 2380070 RETURN SPRING 1
‘|2 . {23s0064 |RECOIL STARTER 119 2380071 SCREW 1

3 2380065 |CRANKCASE GASKET 1|10 |2380072 PLATE 1

4 2380066 |STARTER PULLEY 1)11 2380073 RATCHET 1

5 2380067 |SPIRAL SPRING 1{12 [2380074 KNOB STARTER 1

6 2380068 |REEL ASS'Y 1j13 |2380075 STARTER ROPE 1
|7 2380069 |FRICTION SPRING ’ 1
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JODEL ER.

DESCRIPTION

DESCRIPTION

REF |PART NO. QTtYy PART NO. QTy
1 2380000 |CRANKCASE ASSEMBLY 118 |2380003 SCREW & WASHER 1
2 9020530 |SCREW . 419 9523200 SNAP RING R32 1
3 9020408 |SCREW & WASHER 2|10 |2380004 CRANKCASE GASKET 1
4 2380001 BRACKET 1{11 |9806201 BALL BEARING #6201 1
S 9000520 |PHILLIPS PAN SCREW M5X20 4]12 |9806001 BALL BEARING #6001 1
6 2380002 |[CLAMP 1113 |2430037 OIL SEAL 1
7 29020508 |[SCREW 1

REF |PART NO. I;ESCRIP'I'I;; QTY |REF {PART NO. DESCRIPTION - QTyY
1 2141512 |SCREW & WASHER 4 2430047 BOLT & WASHER. 4
2 2380005 [CYLINDER COVER 5 2380007 BOLT STUD 2
3 2380006 |[CYLINDER 6 2380008 CYLINDER GASKET 1
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REF |PART NO. |DESCRIPTION QTY |REF |PART NO. |DESCRIPTION QTY
1 2380015 |PISTON SET 1|8 2380019 TOP RING
2 2380016 {PISTONPIN 1}6 6100257 WOODRUFF KEY
3 2380017 |[CLIP PISTON PIN 217 24304537 CONICAL SPRING NUT
4 2380018 |BEARING NEEDLE 1|8 2380020 CRANKSHAFT ASSEMBLY
@
@

REF |PART NO. |DESCRIPTION QTY |REF |PART NO. |DESCRIPTION laty
1 2430047|BOLT & WASHER 2 6{2380013 SPARK PLUG CAP
2| 2380009|IGNITION COIL o1 7]{2430032 SPARK PLUG
3| 2380010|DUST SEAL BUSH 1 812380014 UNIT
4] 2380011 |FLYWHEEL 1 919020408 SCREW & WASHER
5], 2380012|DUST SEAL BUSH 1
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REF |PART NO. [DESCRIPTION QTY |REF |[PART NO. |DESCRIPTION QTy
1 2380358 JCLUTCH SHOE - 214 . ]2430214 CLUTCH 1
2 2380062 |SPRING 1|86 2380063 WASHER 2
3 2430156 |CLUTCH BOLT 2

REF |PART NO. |DESCRIPTION QTY |REF |PART NO. |DESCRIPTION QTty
1 2430048 |CLIP 216 2380092 TANK CAP ASS'Y 1
2 2360087 |FUEL TUBE 1|7 2380098 PAD 2
3 2380078 |PRIMING PUMP 1|8 2360007 FUEL TANK 1
4 2380088 |SUCTION HOSE 1|9 2130003 SCREW & WASHER 2
5 2380089 |FUEL FILTER 1 :
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REF |PART NO. |DESCRIPTION QTY |REF |[PART NO. |DESCRIPTION QTyY
1 2380021 |GASKET CARBURETOR 1} 17{2380037 HIGH SPEED ADJUST SCREW 1
2 2380022 |INSULATOR . 1] 18}2380038 SPRING 1
3 2380023 |GASKET CARBURETOR 1] 19{2380039 GASKET 1
4 2380024 |SCREW & WASHER 2| 20|2380040 GASKET PUMP COVER 1
] 2380025 |SCREW & WASHER 2; 21]2380041 DIAPHRAGMK PUMP 1
6 2380026 |CARBURETOR (D) 1] 22|2380042 COVER 1
7 2380027 |WIRE HOLDER 1] 23}9020312 SCREW 4
8 2380028 |[NUT 1] 24{2380043 NEEDLE VALVE 1
9 2380029 |CAP 1] 25|2380044 FLOAT ARM 1
10 [2380030 |THROTTLE RETURN SPRING 1] 26]2380045 FLOAT PIN 1
11 |2380031 |CLIP NEEDLE 1] 27|2380046 SCREW FLOAT PIN SET 1
12 (2380032 |SPRING RETAINER 1] 28{2380047 DIAPHRAGM 1
13 |2380033 |JET NEEDLE - 1{° -29|2380048 - |DIAPHRAGM COVER 1
14 |2380034 |THROTTLE VALVE 1} 30{9020308 SCREW 49
15 (2380035 |IDLE ADJUST SPRING 1] 31]2380049 AIR CLEANER GASKET 1
16 (2380036 |IDLE ADJUST SCREW 1

il

® Q

® ® ©® © ©

® 886 O

@

RYOB! AMERICA CORP. 3/97




